yjamato

BN & % H =
Instruction Manual

T —NEERERET AT RERVNIYY
HIGH SPEED CYLINDER BED INTERLOCK STITCH MACHINE
FOR ATTACHING ELASTIC TAPE WITH PULLER

VG2745P

f VG2700 OERIRHEEZ S SHEEMN B DER This instruction manual includes adjust- )
NEEHLTNET, ments differed from VG2700.
VG2700 O K FASZS EHOE T ER Read this manual in combination with IN-
<FeEW, STRUCTION and PARTS LIST of VG2700.

REROERICH > T IR EGAEZ R

) ) X Before using this sewing equipment,
BETRHHVWILE AT ZLEBELTHNS

please read both of the instruction manu-

ELLBHEVEZ L,

Tl BRI RIF BEWNCESZH als and understand the contents well.
ANDTHESNBEZBICHEEL TS After reading the instruction manuals,

(AW please keep them in a location where it is

easily accessible to the operator.
\. J

% YAMATO SEWING MACHINE MFG. £0,LT0,




H X /CONTENTS

1 BEHAE 1
1.1 T—7ILAY rH 1
1.2 A—ZDWO FiFA 1
1.3 AS4EBORDFiFA 2

2. IFELLM#ELA 3

3 R 4
3.1 00— 2> DAL 4
3.2 EHROPM S
3.3 HIDES 8
3.4 ER OB EE DT (AS4 EE) 8
3.5 LTEiD R ZFERT 255 9

4. % 10

1. Installation 1
1.1 Table cutting diagram 11
1.2 Rol ler 11
1.3 AS4 device 12

2. Proper operation 13

3. Adjustments 14
3.1 Rol ler 14
3.2 Folder 15
3.3 Pressure of presser foot 18
3.4 Speed adjusting of folder (AS4 device) 18
3.5 Using top cover thread 19

4. Specifications 20

*%%% ILLUSTRATED PARTS LIST k%%



1. BAFE

1.1 =71bAhYy FHE

rEER
.
A 1)
Z .
) Bt
— %1€
O
\@/-/'/ N,
0
11 y )

FEO~HE VG2700 oHkEIHEZ S L T 2 & »,

1.2 A—50WMOHF5A

Tv¥avo—7 MA—3> Fo—s5
FVFORK -1 IR TADNMEIE 777y PQIET—7 VO THD Te—3 2T 385480, o—
i Q)R g Y 7 BLEICHUD AT F 9, 7 WU % 5 — 7OV i oY) 7%

FLEICHD) T £ 9

X 1-2 X 1-3 X 1-4

VG2745P



1. B 7TE

1.3 AS4 REDED #1375

AS4 X, PNV AAL v FRBELHT LTI T VAL > CERMOBM 2T HWETT,

D {r7A

() P NVAAL v F, LX 2L —F%T—7 VD PIIKRXY T 1T 5,
C)K1-5 2L T 7HET %,

(3) =7 DHIFK 0.2MPa ThHh %,

S IV

TNV ARAL Yy F

X 1-5

VG2745P



2. IEULWEWA

(YMHzZz B, 367 —=7Z2KD LI ICERDOALA P (H)D. 7vyaru—7Q.Hirn—7@icky 7%,
(2) TLT =TI B2 L) ITERBrOAE —OP DI L TERDOIHHAT S, RicT vy aru—70@
A2 BT B,
R AMBAESTA P (A)OIhA FENT o hick ), Bz as 4 F (E)BI8TET,
0 — 7 Q@@IZEr > TSI, I OIEICHYS T 2D ICH I TR 2R L TS v,
(3) AT E Bt 67— 7% wo L X IZRiE, EHOT 2 icsnzaornfo i 3 £ cin
L. iz s,
R o7 —7WEHICHERICEEN TV ADMHEREL TLE v,
(4) B2 BR T 5, 2D L SAEMBERICHENZ WEEICT 2RO ETLEE 0y,
HE FoAEMER DI L) &5 L, AHORNENZEI LAEAZELTIEBHD ET,
(5) $EVHD DI DIEHDOD FEICE - L &, BT FSH ) T 3BAAL v F (AS4 i ) ## L T4z
TLT—=7%7®EEHD» S L, LEHIEBAZN TRV LD D DREVEHD T 2 X 5 ITHER
LSR8 L T3,

X 2-1 =

X 2-2

VG2745P



gilc, BT E—FYDERZYID, E—YDEEGELZERL TS W,

NS e
NEE
G’E%’é'rj >

NI

3.1 A—5 DAk

OFvyava—5D.Hr—7Q%FEHZILNT-Y A RALETCOHYZMEICEY FLTLES W, Ty a
yu—7DI L N—% 8RO T, BIRICRICHREEiNTEE T,
Fz, 7y aryu—7QRFFVYOD T HIY T, Tu—7H8DIcLy b L, 7—7)VO T (X
33O 72D LTHEHTA2ZELTEET,

O Hin—7@QD LA FOOLELAMEIR., TLT—7DHRICELETLEI VW, #ffiix+P®%ED TT
WET, Bin—7@D ETRIHEIFIEFPOEHEDTITVET,

F110mm

7 ’ / ’ / /’/ s
AN 5
¥ 3-1 Egiij//qb”//

14
[

3-2 3-3

VG2745P




R

3.2 FEFH DAL

ERDE S DOFEN

O #igh7ay 7@ 6 3L7—7%7rOFTcoOT EMIFE
HiAHS A L — R385 PRI iR/ M AT L £ 9

O FTEfF, A=y lAardbELD LTH
fivTsZenTEET,

O Ex2.0m& 3.2mD 2FHD A X—=323H b | HfTlR;
W 2.0m2HARAEFNTVET, (ZDEETLT —
7% ODOEZ1E 5.0mTY, )

@ #R

FTE[MLPRETESD &, BVENDHRAWICESDE
ETnHHH I,

AEAE

(1) IE2PQ@%BOWEFHTL LA FD, LT —7%7rD%
Q) B

(2) 2P B%EDTAR—FO% T 5,

(3) AR—=V®%EHE A/ N—DIZHLY (1) %,

(4) AT LA F@D, LT —7Z7O%MY T35,

Zo%, 77 7 700E, Ao D iE, B o
iz 2 i L £ 9,

e
o

#7 5.0 mm

N

\(g/i

©

-
@

¥4 3-4

X 3-5

VG2745P



T — 7B DFRER
EF220%8ED., LT —7TDIRICEOLETCITLT — 75
r QDOALiE % FET LT E X0,

T — B DA

TLT =7 3-7T DX )T, G S B VALEICE v
FLTLEZZ W, EHEAIN—QDR D6 EME (L) DIE
FP@RFEDOTEMAG (L) ZHICE» LCHETL TR
IV, ZOLEEERODFRRHCHE T,

¥
/\_/
® N |
\ 9=
vy @

==
= D O
= &’@ 253
/l ;
/
“16)
@~ 3
X 3-6

VG2745P



AR D 1EDFEEN

AHLDOPT D IRICIEC TR P OR% D, M4 F (F)@.
A F@% EAIZEHD L TLE I,

MAA R ()3, Bz T 2 L &, EHOJEAIIN
U CTHAEDREIZHE L TLEE 0,

AP D IRPHEH TGO X D LGS, Y AU, 7
I R ETHM OO ZE > TL 72X v,

4 Ithim D SR AR

A A2 X D T ARINAN S I ko T, IERY
®@ZFEOAHA L () DeLEAICE» L CHiiL Tl P&
Vg

e
‘W./,
@D
S /
— = 3 "‘3{{\ )
UQ‘\%“”
NS l“ »’»})’/\
. %\ ®)
X @

X 3-10

X 3-9

Azl

Fp

<)

X 3-11

VG2745P




3.3 HIDEA

iz y 7>y FOZED THEI X P@% M L TTw &
£

@ Wil L. AR &) 5,
@ KHEE AT L. EHDHELRD £, 40 mm

MZOENZECEHPLZET H2HIPEATTE 721758 LT
LEEV, ENPROERENDBRETIHERHD T,

T HAREE 7 — 2o B & 0 38 % 2@ ki ¢f 40 mmic
o TWET,

X 3-12

3.4 EMRDOFEEEDFE (AS4 FKiE )

AE—=Faryiru—J7QIFEMMBHC A= F2HMHi L
T, BEIRT I WX I ICHAE L T XN,

%ﬂ

X 3-13

VG2745P



3.5 LEiD RZ{EAT BIEE

HAREC IS BA D SR IXFEH L 2 WiREBIC R > T E T,
LD REFHT 285 E81E. LY V—o80 L—oRA il
VAZRN () ZHUD T TLZS v,

W MO Z MHEM O MO L TLZ I v,

@ mﬂ EAfiY L—o%

HIMZRWIBEERF. MIZMOALTIT>TL
r2EW,

X 3-14

¥ 3-15

¥ 3-16

VG2745P




4. 4%

il X | VG2745P
% W | EdhERE T AN S v (T E)
A B b ¥k [ 445m (B) x 220mm (IF) X 405 mm (%)
fidi ot f | 420mm ( Fu—3., EBAE)
EE & | 45kg
& B M X | ISO B 407, (406)
H & | 7V —=7%0 T LT
i3 H JE | e 5000sti/min ( BIEET )
1.4~ 3.6mm
e v H E X MewH% 1 (25.4m) [ 7~ 18 %t
30 mmfif 8~ 21 %
fifi i # | UY128GAS  #9 ~ #14 (15¥%E #10)
&t s | 3AEF 5.6 mm

oz E b B (F) 2K ($HE 5.6 mo54s) EffivMEL : 7.5m AH 6.0 m

XU G | oEAMEIRY (A 7m TP v A M)

7= B ok Y M | 1:06~1:1.8

= ® %k )| PRI (A 7ua Ty ALNA])
. I VI - W) M PP Sy = W () S P Sl Sl N I S &l (21 TR RO L S ST 1= =)
Moo 4 | boadg FRYZICX 2 HEGH

i e | v~ FSEAAL 28

Iy TH = | 800cc

xfE % 4 Bt | PLiE. CE v—% 7, RoHS 54

Lp, = 83.6 dB (4)
AR ISO 10821-C6.2-1SO 11204 GR2

B oE 5 8§ &

VG2745P

10



1 . Installation

1.1 Table cutting diagram

Table top type

Fig. 1-1
& _ U

——0

/

Refer to the instruction manual for VG2700 model for each dimension.

Tension roller:
Fix the tension roller hold-

er D on the position A in
Fig. 1-1.

Elastic tape front roller:
Fix the brackets @ on the
back surface of a machine

table properly.

Lower roller:
Fix the roller holder (lower)
on the back surface of a ma-

chine table properly.

Fig. 1-4

11

VG2745P



1. Installation

1.3 AS4 device

AS4 device is a device that opens and closes the holder by the air cylinder by pushing the
toggle switch lightly.

Setting:

(1) Set the toggle switch and regulator on the back surface of a machine table with the wood
screws.

(2) Make air wiring referring to Fig. 1-5.

(3) Set the air pressure to 0.2 MPa.

air cylinder

to air source

toggle switch regulator

speed controllers

Fig. 1-b

VG2745P

12



? Proper operation

(1) Raise the presser foot to set an elastic tape on the folder(D, the fabric guide (right) @,

the tension roller @, and the elastic tape front roller @ .

(2) Cover an elastic tape with a fabric, fold them into two, and set in the folder @D.

Hang a fabric on the tension roller @ and the elastic tape front roller @) .

Note: Fold the fabric by the fabric guide(right) @ and apply the fabric edge to the fab—
ric guide(left) @ . Check the fabric hung on the rollers @@ is out to the right
enough for the folded width.

(3) Hand the fabric and the elastic tape on the parts A and B, place the folded fabric by the
folder O under the presser foot. Lower the presser foot.

Note: Check the elastic tape is wrapped with the fabric securely.

(

Fig. 2-1

(4) Start sewing. Put your hand lightly on the
fabric without shifting right or left
Note: If the fabric is forcedly folded by

hand, tension change may occur on the

fabric elastic tape

N

fabric, resulting in trouble.

(5) When coming the start point of sewing in
front of the folder @, push the knee lifter
(FS5 device) or the knee switch (AS4 device)
to come off the fabric from the elastic tape

holer ® and the folder (D. @/

Be sure to sew to align the start and finish

points securely.
Fig. 2-2

VG62745P
13



3. Adjustments

/A CAUTION ]

[Before adjusting, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

3.1 Roller

O Set the tension roller @ and the elastic tape front roller @) on proper positions aligned

with the fabric size respectively.
Loosen the lever of the tension roller ) to adjust it back or forth easily.
The tension roller M can be also set on lower position of the tension roller holder @ or
on the roller holder (lower) @ on the back surface of the table (Fig. 3-3).

O Loosen the screws ® to align the right-and-left position of the elastic tape guide ® of
the elastic tape front roller @ with the right edge of the elastic tape. And loosen the

screws (7) to adjust up—and—down position and its direction.

about 110 mm

1)

1

1

| 1
1

I

Q@ | ® !
1

1

1

1

i

e /j? i)

-

| | | ! 1]

Fig. 3-1

Fig. 3-2 Fig. 3-3

VG2745P

14



3. Adjustments

3.2 Folder

Height:
O Adjust the proper clearance between the sup—
plementary block @ and the elastic tape hold-

er D as small as possible to feed a fabric

smoothly.

O Replace or combine the spacer to adjust the
clearance.

O Use the spacers 2.0 mm and 3.2 mm in thick—

ness.
A 2.0 mm—spacer has been set and the holder

height is 5.0 mm at shipment.

@® SUPPLEMENT

Too much clearance can cause irregular sewing finish.

Adjust as follows:

(1) Loosen the screw® to remove the elastic
tape guide @ and the elastic tape holder .

(2) Loosen the screw® to replace the spacer 6.

(3) Set the spacer ® on the elastic tape guide
bracket cover ).

(4) Reset the elastic tape guide @ and the elas—
tic tape holder @.

After that, adjust elastic tape width, elastic
tape position, fabric folded width and fabric

edge position.

/i

|
of

/‘ about 5.0 mm

Fig. 3-5

15

VG2745P



3. Adjustments

Elastic tape width:

Loosen the screws @ to adjust the position of
the elastic tape holder @ aligned with the elas—
tic tape width.

Elastic tape position:

Set the elastic tape on the proper position with-
out touching the right needle. (Fig. 3-7)

Loosen the screws @ through the holes of the
elastic tape guide bracket cover @ and move the
elastic tape guide bracket (upper) right or left
to adjust the position.

The holder & moves simultaneously with it.

Fig. 3-6

VG2745P

16




3. Adjustments

Fabric folded width:

Loosen the screws ) and the wing bolt @ and move
the fabric guide(right) @ and the fabric guide @
right or left to adjust the positions depending
on the folded width.

When sewing the stepped part, move the fabric
guide (right) @ right or left to adjust the posi-—

tion depending on the thickness of fabric

If the folded width is less than the fabric

presser ®, cut off it with a file or a grinder.

Fabric edge:

Loosen the screws ® and move the fabric
guide (left) @ right or left to adjust the posi-—
tion depending on the left needle position in or

out.

\\\\\\\ /]\ !E:E»’ ‘\\\~(E,
Q 2

Fig. 3-10

Fig. 3-9

fabric needles elastic tape

Fig. 3-11

17

VG2745P



3. Adjustments

3.3 Pressure of presser foot

Loosen the lock nut @ and turn the adjusting

screw @ to adjust the pressure.

@ To increase the pressure, turn it clockwise.
@® To decrease the pressure, turn it counter—

clockwise.

Keep the pressure as low as possible for stable
sewing performance. Too high pressure can cause
twist.

The distance has been adjusted about 40 mm from
the top of the arm to that of the adjusting screw
©) at shipment.

Adjust the speed to open and close the folder
with the speed controllers @ without shock.

Fig. 3-13

VG2745P

18



3. Adjustments

3.5 Using top cover thread

This machine does not use the top cover thread at
shipment.

When using the top cover thread, set the spread—
er, the spreader holder, and the top cover thread
guide, c. set

Replace the presser foot tongue ) with the one @

in the accessories.

@® SUPPLEMENT

Replace the presser foot tongue after removing the
presser foot.

spreader

19

Fig. 3-14
. set
Fig. 3-15
@
§ R Accessories
&
@
Fig. 3-16
VG2745P



A Specifications

of Cylinder

Model VG2745P

Description High speed cylinder bed machine for attaching elastic tape with puller
Dimensions 445 mm (L) X 220 mm (W) X 405 mm (H)

Circumference

420 mm (with lower roller and folder)

Weight

45 kg

Stitch Type

IS0 407, (406)

Application

Attaching elastic tape of briefs and the like

Sewing Speed

Up to 5000 rpm (during intermittent operation)

Stitch Length

1.4 — 3.6 mm
The number of stitches: 7 — 18 stitches per inch(25.4 mm)
8 — 21 stitches per 30 mm

Needle System

UY128GAS #9 - 14 (standard: #10)

Needle Distance

3-needle: 5.6 mm

Presser Foot Lift

Presser foot in horizontal position with needle distance 5.6 mm

without spreader: 7.5 mm, with spreader: 6.0 mm

Feed Regulation

By adjusting screw (available for micro adjustment)

Differential

Ratio

1:0.6 - 1:1.8

Differential Feed

Regulation

Adjustable by micro adjuster or moving external lever even during operation

Lubrication

Automatically lubrication by trochoid-shaped pump

Lubricating 0il

YAMATO SF OIL No. 28

Capacity of

0il Reservoir

800 cc

Compliance with

Regulator

CE Marking, RoHS Directive

Noise Declaration

Lp, = 83.6 dB (A)

Standard complied with: ISO 10821-C6.2, ISO 11204 GR2

VG2745P

20




ILLUSTRATED
SPARE PARTS LIST

VG2745P



VG2745P(1)

47—?

ACCESSORIES

48

VG2745P



VG2745P EXCLUSIVE PARTS(1)

H7EFILERBSR (1) ]

Ref.No _ Parts No. Description m £ Amt. Req
1 3507150 Presser Foot, C. Set(56S1) I (#8) 1
2 110004 Screw(M3.5-0.6 X 8) IRy 1
3 3107303 Presser Foot Spring(Left) IBINER () 1
4 130016 Screw(M2.5-0.45 X 6) xRy 2
5 3107306 Presser Foot Hinge Pin HIEYIEY 1
6 3507087 Presser Foot Stitch Tongue(56) I 1
7 004154 Screw(3/32-56 x2.2) xRy 1
8 000327 Lock Nut Ovo+vhb 1
9 260006 Adjusting Screw(1/8-44 xX9.5) BERY 1

10 110084 Screw(M3-0.5%x4.2) Ry 1
11 3507153 Fabric Presser HEHT 1
12 3110201 Spacer AR—H 1
13 3508148 Stitch Plate(56S1) #HiR 1
14 3509065 Differential Feed Dog BilxE " 1
15 3509026 Differential Feed Dog(Middle) Xl 1
16 110038 Screw(M2.5-045x4.5) xRy 1
17 3509037 Main Feed Dog #Bixl 1
18 3501380 Slide Cover 78U R 1
19 3501584 Fabric Guide(Right) wHAR (H) 1
20 180001 Guide Screw(M4-0.7 X4.5) xRy 1
21 190062 Wing Bolt(M4-0.7 X 5) FavRILb 1
22 3100661 Elastic Tape Guide AEILAAR 1
23 130007 Screw(M4-0.7 X 10) xRy 2
24 3501382 Elastic Tape Holder ILT—TZT 1
25 3100658 Spacer(2.0mm) ANR—H 1
26 130008 Screw(M3-0.5x10) IERY 2
27 3501383 Elastic Tape Guide Bracket Cover EREH/IN— 1
28 3501384 Elastic Tape Guide Bracket(Upper) ERE (E) 1
29 110035 Screw(M4-0.7 x 10) IEXRY 2
30 000538 Washer vy 6
31 3501385 Fabric Guide(Right) wHARN (F) 1
32 110031 Screw(M4-0.7 X 12) IEXY 2
33 3501358 [3501317] Front Cover(Upper) BifEF /8= (k) 1
34 3501391 [3501386] Front Cover(Lower) BifEE /8= (F) 1
35 0060248 Cord Clamp(3N-¢5.3) A=k 1
36 110013 Screw(M4-0.7 X 8) IRy 1
37 3100652 Cylinder Bracket Spacer BB AR—1 1
38 3100653 Cylinder Bracket S VTERSA 1
39 110010 Screw(M4-0.7 X 16) IRy 2
40 3100654 Cylinder Guide Bar SYVEHAR 1
41 3100115 Bushing Jvy¥a 2
42 000009 Nut PN 4
43 000426 Washer vy 4
44 3100655 Folder Support(Lower) EHE (T) 1
45 3501387 Fabric Guide(Left) whHAR (E) 1
46 110009 Screw(M4-0.7 X 8) IRy 2
47 001230 Screw(3/32-56 X 3.8) IRy 2
48 3507065 Presser Foot Stitch Tongue(48-64) T 1

VG2745P



2

VG2745P(2)

1

30

/

_ &—40

—38

VG2745P



VG2745P EXCLUSIVE PARTS(2)

U7 ETIVEREE (2)

2

Ref.No _ Parts No. Description m £ Amt. Req
1 3501388 Tension Roller, C. Set(2) FTryavOo—> (#2) 1
2 3120240 Tension Roller, C. Set(1) TryayO—7 (1) 1
3 3120241 Tension Roller Tr¥3ayvad—2 1
4 3100770 Tension Roller Ball Bearing IN=IRFZ YT 4
5 009220 Screw(11/64-40 %X 8) IEXY 2
6 0032719 Collar(10 X 16 X6mm) Ho7— 2
7 001459 Screw(9/64-40 X 3) xRy 2
8 3501371 Tension Roller Shaft Ty ayvO—S 1
9 000145 Nut +v b 3

10 0064173 Tension Roller Slider A4 1
11 006475 Screw(M8-1.25 X 16) xRy 1
12 3501128 Tension Roller Holder LS 1
13 009980 Guide Screw(M6-1x10) HARERY 1
14 009955 Screw(M8-1.25 X 65) xRy 2
15 000666 Washer A 4
16 0031014 Slider Stop AGATRA YT 1
17 0031015 Slider Stop Handle AZATZANY TNV RIL 1
18 009853 Screw(11/64-40%6.5) 1R 1
19 3501366 Elastic Tape Front Roller, C. Set BIO—32 (#8) 1
20 3501316 Elastic Tape Guide JLBAR 1
21 150001 Screw(M4-0.7 X 4) xRy 1
22 3120244 Front Roller Shaft B0 — > 1
23 3501367 Front Roller Connector Bl O — Z#kF 1
24 000429 Washer Ty 2
25 009891 Screw(M8-1.25 x 20) xRy 2
26 3120245 Front Roller Holding Shaft BIO—2% T#H 1
27 0067025 Bracket 720y b 2
28 009877 Knob Bolt(M10-1.5 X 20) / 7RIV b 2
29 009947 Wood Screw(¢ 5.1 X25) AR 4
30 3500698 Supplementary Roller, C. Set EhO—2 (#8) 1
31 3501253 Supplementary Roller Support ##Bh O — Z BXfI 1R 1
32 000538 Washer Ty 2
33 110009 Screw(M4-0.7 X 8) xRS 2
34 3501122 Supplementary Roller #mEa—> 1
35 0065436 Supplementary Roller Stay(A) HEIO—Z% T (A) 1
36 0065437 Supplementary Roller Stay(B) MmO —>%T (B) 1
37 110030 Screw(M3-0.5 X 2.6) xRS 2
38 0065258 Roller Holder(Lower) TO—2& 1
39 006920 Wood Screw(¢ 5.8 % 32) AR 2
40 000428 Washer Ty 2
41 3100768 Tension Roller, C. Set(1) FTyvyvavO—>(#1) 1
42 3100769 Tension Roller Tryava—7 1

VG2745P



3

VG2745P/AS4(3)

with UT-A Device

without UT-A Device

VG2745P



VG2745P/AS4 EXCLUSIVE PARTS(3)

H7EFINERABR B) 3

Ref.No _ Parts No. Description m £ Amt. Req
1 1200469 Toggle Switch, C. Set(2) NJILAA v F (#H2) 1
2 1200468 Toggle Switch, C. Set(1) NTIWRAyF ($8 1) 1
3 006209 Wood Screw(d5.1 X 20) ARy 3
4 120018 Screw(M4-0.7 X 10) IEXRY 2
5 120056 Screw(M3-0.5 x5) IRy 2
6 0010266 Elbow Connector(®6-PT1/8) IILRARDE 1
7 1097007 Silencer YAL Y 2
8 1095006 Speed Controller A—=KkavhkO0—7 2
9 1096029 Air Tube(4 X 2.5mm) (Black) IF7Fa—T7 (&) -

10 1096030 Air Tube(6 X 4mm) (Black) IFZ7Fa—7 (&) -
11 1097009 Regulator L¥al—% 1
12 110017 Screw(M5-0.8 X 8) xRy 2
13 000600 Spring Washer AZV2 T Ty v 2
14 000426 Washer Ty 2
15 1253240 Regulator Support L¥al—5EHiR 1
16 006905 Wood Screw(¢ 5.1 x20) ARY 2
17 0033939 Hose Band IR—XINV R 1
18 0010108 Hose Union KR—RI1=_AY 1
19 0010264 Connector(¢ 6-PT1/4) x4 1
20 1094008 Union T-Connector(¢ 6) A=AV TIARTY ]
21 1091166 Air Cylinder IF7IVIVE 1
22 1094059 Elbow Connector(M5) I)LROARTE 2

VG2745P



dyamato

YPYR=2 VEERATA
YAMATO SEWING MACHINE MFG. £0,LTD,

4-4-12,NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL:81-6-6364-5621 FAX:81-6-6364-7185

T530 -0047 KRRMEREXE 4TH 4% 125
TEL(06) 6364 -5621() FAX(06) 6364 -7185

P/N 9730151 (P/EX/I)

No.3 Edited in 2010.7
(VG2745P) Printed in Japan 2010.7.1H(Y)



	目　次
	[P1]   1. 据付方法
	[P1]   1.1 テーブルカット図
	[P1]   1.2 ローラの取り付け方
	[P2]   1.3 AS4 装置の取り付け方

	[P3]   2. 正しい使い方
	[P4]   3. 調整
	[P4]   3.1 ローラの調節
	[P5]   3.2 定規の調節
	[P8]   3.3 押エの圧力
	[P8]   3.4 定規の開閉速度の調節(AS4 装置)
	[P9]   3.5 上飾り糸を使用する場合

	[P10] 4. 仕様

	CONTENTS
	[P11] 1. Installation
	[P11] 1.1 Table cutting diagram
	[P11] 1.2 Roller
	[P12] 1.3 AS4 device

	[P13] 2. Proper operation
	[P14] 3. Adjustments
	[P14] 3.1 Roller
	[P15] 3.2 Folder
	[P18] 3.3 Pressure of presser foot
	[P18] 3.4 Speed adjusting of folder (AS4 device)
	[P19] 3.5 Using top cover thread

	[P20] 4. Specifications

	ILLUSTRATEDSPARE PARTS LIST
	[P1]   VG2745P(1)
	[P2]   VG2745P(2)
	[P3]   VG2745P/AS4(3)


